NPDES NO. CA0037753
Sanitary District #5 of Marin County o ORDER NO. R2-2008-0057
Wastewater Treatment Plant JULY 9, 2008

1. Compliance with the acute toxicity effluent limitations of this Order shall be evaluated
by measuring survival of test organisms exposed to 96-hour continuous flow-through
bioassays.

2. Test organisms shall be fathead minnow unless specified otherwise in writing by the
Executive Officer.

‘3. All bioassays shall be performed according to the most up-to-date protocols in
40 CFR Part 136, currently in “Methods for Measuring the Acute Toxicity of Effluents
and Receiving Water to Freshwater and Marine Organisms,”’5" Edition.

4. If specific identifiable substances in the discharge can be demonstrated by the
[...]
3. Short-term Methods for Estimating the Chronic Toxicity of Effluent and Receiving Waters to Marine and Estuarine
Organisms. EPA/600/4-90/003. July 1994.

Critical Life Stage Toxicity Tests for Fresh Waters

Species (Scientific Name) Effect DJrzfiton Reference
Fathead minnow (Pimephales promelas) Survival; growth rate 7 days 4
Water flea (Ceriodaphnia dubia) Survival; number of young 7 days 4
Alga (Selenastrum capricornutum) Cell division rate 4 days 4

Toxicity Test Reference:

Attachment E — MRP

E-17



NPDES NO. CA0037753
Sanitary District #5 of Marin County
Wastewater Treatment Plant

ORDER NO. R2-2008-0057
JULY 9, 2008

4. Short-term Methods for Estimating the Chronic Toxicity of Effluents and Receiving Waters to Freshwater Organlsms third
edition. EPA/600/4-91/002. July 1994.

Toxicity Test Requ1rements for Stage One Screening Phase

Receiving Water Characteristics -
Requirements Discharges to Coast Discharges to San Francisco Bay™
Ocean Marine/Estuarine Freshwater
1 plant 1 plant 1 plant
Taxonomic diversity 1 invertebrate 1 invertebrate 1 invertebrate
1 fish 1 fish 1 fish
Number of tests of each salinity
type: Freshwater! Y 0 Tor2 3
Marine/Estuarine 4 3ord 0
Total number of tests 4 5 3
[1] The freshwater species may be substituted with marine species if:

(a) The salinity of the effluent is above 1 part per thousand (ppt) greater than 95 percent of the time, or

| (b) The ionic strength (TDS or conductivity) of the effluent at the test concentration used to determine compliance is
i documented to be toxic to the test species.

‘ [2] (a) Marine/Estuarine refers to receiving water salinities greater than 1 ppt at least 95 percent of the time during a normal
i water year. ‘

| (b) Fresh refers to receiving water with salinities less than 1 ppt at least 95 percent of the time during a normal water
year.

Attachment E — MRP ' E-18



NPDES NO. CA0037753
Sanitary District #5 of Marin County _ ORDER NO. R2-2008-0057
Wastewater Treatment Plant JULY 9, 2008

ATTACHMENT F - FACT SHEET

Table of Contents

R ==Y 0 o1 A a1 o] £ 4714101 1 DTS SRRSO RORRR 1

[, Facility DeSCIPLION ... ..ouiiiiiiieee ettt a e e e e aaeeeas 2
A. Description of Wastewater Treatment or Controls .........cccccvvviiiiiiiiiiiiciiieeee. 2
B. Discharge Points and Receiving Waters................oo oo 3
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data............. 3
D. Compliance SUMMATY.........ouiiiiiiiiiiieiiiieeieieireeeee e e e e e e s e s e s e e e e e eseaesaanensaresseeneens 4
E. Planned Changes ....... .. et 4
Ill. Applicable Plans, Policies, and Regulations ..., e 4
A, Legal AUTROMEIES ...uvviiiiiiiiii e 4
B. California Environmental Quality Act (CEQA) ....ceriiviiiee, erereerneneenes 4
C. State and Federal Regulations, Policies, and Plans ...........cccovvieriiiiiciiiiiiiiiee e, 5
D. Impaired Water Bodies on CWA 303(d) LiSt ....cccooevreieiriiii e, 8
E. Other Plans, Policies and Regulations...........c..cc.oovioiiiiieciiiii e 9
IV. Rationale For Effluent Limitations and Discharge Specifications .............cccccccovvvvivcvennnnne. 9
A. Discharge Prohibitions ...........uueeiiiie i v ——— 10
B. Technology-Based Effluent Limitations...........ocoviiiiiiiiii e, 12
1. Scope and Authority ........cc.ocevveeiiiiiieeeece e s 12
2. Applicable Technology-Based Effluent Limitations............. et eee e e e ———————————— 13
C. Water Quality-Based Effluent Limitations (WQBELs) ................................................ 14
1. Scope and AULhOTIEY ....oooeeiiiiicc e 14
2. Applicable Beneficial Uses and Water Quality Objectives ............ccccoeviiviiinnns 14
3. Determining the Need for WQBELS.........ccccccoiiiiiiiiiiieeree e 17
4. WQBEL Calculations. ............c.oeeeeeeiiin. et e et e ettt —aarraaaaaaaeaataas 23
5. Whole Effluent Acute Toxicity.............. e et ee ettt ra et ieeaeaeaeeaans 36
‘D. Final Effluent Limitations..............ccccooii i 38
E. Interim Effluent LIMitations..........c..c.oovioieiieeeee ettt 41
F. Land Discharge Specifications.............. TR TRUPOTOO 41
G. Reclamation Specifications................cccoceviiii ererree e e et e ———— 41
- V. Rationale for Receiving Water Limitations .............cococieiiiiiiniieree e e 41
Al SUMACE WK ..ot s e e re e s e e 41
B.  GrOUNAWALET ... et s s e a e e eaeee e 41
VI. RationalE for Monitoring and Reporting Requirements (provisions B)...........cccoeeveciinnnnnns 41
A, INfIUENT MONIOMING ..veiiiiiieeeee et a e 42
B. Effluent MONIOING .. ..ooeiiiiiiiee e e 42
C. Bypasses or Sewer Overflow MOonitoring .......eveeeiiieiiiiiiiiiiiiiiec e 42
D. Whole Effluent Toxicity Testing Requirements ..........cccccceviiiiiieiiiiiin e 42
E. Receiving Water Monitoring........ e erreerererr———————————— RS PRPUR 43 -
F. Other Monitoring ReqUIrements ........oooveiiiiiiii e 43
VII. Rationale for ProviSions ..ot e 43
A. Standard Provisions (Provision VLA) ... 43
B. Monitoring and Reporting Requirements (Provision VI.B).......cccoovveiiiiiiiiiiiiinnnnn. 44
C. Special Provisions (Provision VI.C)......oooiiiiiii e 44
IR - EoT o 1=T o 1= g o (oA VA Yo o I PP 44

2. Special Studies and Additional Monitoring Requirements ..............cc.cccevevveneen.nn. 44



‘\) \‘)

NPDES NO. CA0037753 : / S

Sanitary District #5 of Marin County ORDER NO. R2-2008-0057

Wastewater Treatment Plant _ JULY 9, 2008
3. Best Management Practices and Pollution Minimization Program....................... 45
4. Construction, Operation, and Maintenance Specifications .............ccccceeeveiiiiinns 45
5. Special Provisions for Municipal Facilities (POTWs Only) ............................. v 45

VIHL Public Participation ... e 46

A. Notification of Interested Parties ..........ccccouvuiiniccie e 47

B. WIItten CommMENtS .......eiiieei et e 47

C. Public HEaring ........ccooii 47

D. Waste Discharge Requirements Petitions..........cccccoccviiiicci, 47

E. Information and COPYING ......couiiiiiiiiiiiiiieeecee ettt ae e e e 48

F. Register of Interested PEersons ............evviiiiiiieiiiiii e, 48

G. Additional INformation ........cccoooiii i 48

List of Tables
Table F-1. Facility Information ...........c.coooiiiimi i, [ I
Table F-2. Discharge Point LOCAtioN .........oooviiiiiiiiiiiieie et e e e e e e e 3
Table F-3. Historic Effluent Limitations and Monitoring Data (Order No. R2-2002-0097) '
for Conventional and Non-Conventional Pollutants ............ccccoooiiiiin e, 3
Table F-4. Historic Effluent Limitations and Monitoring Data (Order No. R2-2002- 0097)

v fOr TOXIC POIUTANTS c..u e r e SO 4
Table F-5. Secondary Treatment ReqUIrEMENtS. .............cceciieireiee et 12
Table F-6. Summary of Technology-Based Effluent leltatlons ............................................. 13
Table F-7. Basin Plan Beneficial USES .......c.ccuviiiiiiiii e 14
Table F-8. Translators for Copper and Nickel for Deepwater Discharges North of

Dumbarton Bridge (Central San Franmsco Bay) i 17
Table F-9. Summary of RPA RESUIS............ooiiiiieceie et e e e e e eaanees 20
Table F-10. Effluent Limitations for Copper ....... e aeeeeraeeerrrrrrr———————aaaraannoa PR 27
Table F-11. Effluent Limit Calculations ............oooiiiiiiiiiiiii e e e e e 35
Table F-12. Summary of Effluent Limitations for Conventlonal and Non-Conventional

PONUTANTS ...ttt e 38

Table F-13. Summary of Efﬂuent leltatlons for Toxic Pollutants ........cccoeeevviiviiiiiiiiiinen, 39



NPDES NO. CA0037753
Sanitary District #5 of Marin County ORDER NO. R2-2008-0057
Wastewater Treatment Plant . JULY 9, 2008

ATTACHMENT F - FACT SHEET

As described in Section Il of this Order, this Fact Sheet includes the legal reqmrements and
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for dischargers in California. Only those sections or subsections of
this Order that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as “not
applicable” are fully applicable to this Discharger.

. PERMIT INFORMATION
The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 2 215021001

Discharger Sanitary District No. 5 of Marin County

Name of Facility Sanitary District No. 5 Wastewater Treatment Plant
2001 Paradise Drive

Facility Address Tiburon, CA 94920

Marin County

Robert Lynch, District Manager, (41 5)435 -1501 Fax: 415-435-0221;
Email: rlynch@sani5.org

Facility Contact, Title, Phone

CIWQS Place Number 239497

CIWQS Party ID 27783

Authorized Person to Sign _

and Submit Reports Robert Lynch

Mailing Address 2001 Paradise Drive Tiburon, CA 94920
Billing Address Same as Mailing Address

Type of Facility POTW

Major or Minor Facility Major

Threat to Water Quality 2

Complexity A

Pretreatment Program N.A,

Reclamation Requirements N.A.

Facility Permitted Flow 0.98 million gallons per day (MGD) average dry weather flow

0.98 MGD (dry weather design flow) i

Facility Design Flow 2.3 MGD (peak wet weather treatment capacity)

Watershed San Francisco Bay
Receiving Water ' Raccoon Strait, Central San Francisco Bay
Receiving Water Type Marine

A. Sanitary District No. 5 of Marin County is the owner and operator of a Wastewater
Treatment Plant (Treatment Plant), which discharges to Raccoon Strait in Central San
Francisco Bay.

Attachment F — Fact Sheet ~ F-1



N'PDES NO. CA0037753 , '
Sanitary District #5 of Marin County ORDER NO. R2-2008-0057
Wastewater Treatment Plant : : JULY 9, 2008

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references
to the Discharger herein.

B. The facility discharges treated wastewater into Raccoon Straits and is currently regulated
by Order No. R2-2002-0097 (CIWQS Regulatory Measure Number 131222) and NPDES
Permit No. CA0037753, that was adopted on December 1, 2002.

The terms and conditions of the current Order have been administratively extended past
the Order’s original expiration date of October 31, 2007 and remain in effect until new
Waste Discharge Requirements are adopted pursuant to this Order.

C. The Discharger filed a Report of Waste Discharge and submitted an application for
renewal of its Waste Discharge Requirements (WDRs) and NPDES permit on May 4,
2007.

il. FACILITY DESCRIPTION
A. Descri\ption of Wastewater Treatment or Controls

The Discharger owns and operates the Treatment Plant, which provides primary and
secondary treatment of domestic and commercial wastewater collected from the
surrounding towns of Tiburon and Belvedere, including unincorporated areas in the
vicinity, serving a population of approximately 8,400. The Treatment Plant has an average
daily dry weather design treatment capacity of 0.98 MGD and can treat up to 2.3 MGD
during wet weather flow periods.

Wastewater treatment processes at the Treatment Plant include primary sedimentation,
biological activated sludge treatment, secondary sedimentation, sodium hypochlorite
disinfection, and sodium bisulfite dechlorination. A treatment process schematic diagram
is included as Attachment C.

Treated, disinfected, and dechlorinated wastewater is combined with treated, disinfected,
and dechlorinated effluent from the Sewerage Agency of Southern Marin, and the
combined effluent is discharged through Discharge Point 001 into Raccoon Strait in
Central San Francisco Bay, a water of the State and the United States. The effluent is
discharged into the Central Bay through a submerged diffuser about 840 feet offshore at a
depth of 84 feet below mean lower low water (37 deg, 52 min 12 sec North latitude and
122 deg 27 min 5 sec West longitude).

During peak wet weather flow events, when influent flow exceeds 2.3 MGD, the capacity
of primary treatment is augmented with the use of a third primary sedimentation tank. This
third sedimentation tank has a volume of 0.11 million gallons (capacity of 4.4 MGD for 3
hour peak periods), and therefore ensures primary treatment capacity of 6.7 MGD during
wet weather periods. The third primary sedimentation tank is more often used simply as a
short term holding tank to retain influent flows greater than 2.3 MGD until they can be
routed back to the headworks for full treatment. After primary treatment, a maximum of
2.3 MGD of primary effluent can be directed to the secondary aeration basins and
clarifiers. During significant rain events, when the third sedimentation tank must be used
Attachment F — Fact Sheet - F-2



NPDES NO. CA0037753

Sanitary District #5 of Marin County
Wastewater Treatment Plant

ORDER NO. R2-2008-0057

JULY 9, 2008

for primary treatment (and not just for short term holding), primary treated effluent flows
greater than 2.3 MGD must be routed around secondary treatment and blended with
secondary effluent to protect the secondary treatment system. “Blended” wastewater is
then chlorinated and dechlorinated prior to discharge. Seventeen incidents of “blending”
occurred at the Treatment Plant from 2004 to 2006. These blending events resulted in
discharges of 0.007 to 3.2 million gallons and an average discharge of 0.85 million gallons
of blended primary and secondary treated effluent.

All storm water originating within the area of the wastewater treatment plant is directed to
the headworks of the treatment plant and treated with the wastewater. Discharges of
storm water are therefore regulated by this Order and coverage under the Statewide
Industrial Storm Water Permit (NPDES General Permit No. CAS000001) is not required.

B. Discharge Pointsv and Receiving Waters

The discharge point, where combined discharges from the Treatment Plant and the
Sewerage Agency of Southern Marin Wastewater Treatment Plant are discharged to San
Francisco Bay, and the receiving water for this discharge is shown in Table F-2 below.

Table F-2. Discharge Point Location

Discharge Effluent Discharge Point Discharge Point Receiving Water
Point Description Latitude Longitude 9

' POTW ° Bt 4o o mos g Raccoon Strait, Central
001 Effluent 37°,82°, 127N 122°27°, 5" W San Francisco Bay

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Effluent limitations contained in the previous Order (Order No. R2-2002-0097) for
-discharges to the Central San Francisco Bay and representative monitoring data from

the term of the previous Order are as follows:

Table F-3. Historic Effluent Limitations and Monitoring Data (Order No. R2-2002- 0097)
for Conventional and Non-Conventional Pollutants

Effluent Limitations

Monitoring Data
{From 10/02 to 03/07)

Parameter units i i
(units) Monthly | Weekly Daily | Highest | Highest | o0 oot Daily
o Monthly | Weekly .
Average | Average | Maximum A Discharge
verage | Average

BODs mg/L 30 45 --- 21 40 58
TSS mg/L 30 45 - 19 27 78
Oil and Grease mg/L 10 - 20 5 - 5
pH standard units 6.0-9.0 ' - - 76 g ((nn:;r)l(lir;trrnn))
Settleable Matter mi/L-hr. 0.1 - 0.2 0.1 - 0.1
Chlorine, Total ™ L .
Residual mg/L - - 0.0 0.0
Total Coliform MPN/ 100 mL @ @ @ 1600

(<) = Non-Detect (ND)

M For Total Residual Chlorine, 0.0 mg/L was established as an instantaneous maximum effluent limitation.

Attachment F — Fact

Sheet

F-3




NPDES NO. CAD037753
Sanitary District #5 of Marin County

Wastewater Treatment Plant

@

240 MPN/100 mL and any single sample shall not exceed 10,000 MPN/100 mL.

ORDER NO. R2-2008-0057

JULY 9, 2008

The moving median for the Most Probable Number of total coliform bacteria in five consecutive samples shall not exceed

Table F-4. Historic Effluent Limitations and Moniforing Data (Order No. R2-2002-0097)

for Toxic Pollutants

Final Limits Interim Limits Monitoring
Data
Parameter Units Daily Monthly Daily Monthly En“l’:::fon Maximum
Maximum Average Average Average Limit (kg/mo.) 1011309;6:‘_033707
Copper Hg/L e 37 | e e 6.6
Lead ug/l 80 T e e 0.32
Nickel pg/L. 65 32 | - - e 8.9
Selenium po/L —-- —— 50 0 eee— | e 8
Silver pg/L 22 M1 | e - - 0.2
Zinc pg/L 910 410 | - | e 70
Cyanide Mgl | ] e 25 | - e 13
Acute Toxicity % survival 1) (1) NA NA NA 2

(1) An 11-sample median value of not less than 80 percent survival and an 11-sample 90th percentile value of not less than 70 percent

survival.

(2) No exceedances of acute toxicity limits were reported during the previous Order term.

D. Compliance Summary

No exceedances of numeric limits were observed during the term of Order

R2-2002-0097.

E. Planned Changes -

Not Applicable.

Ill. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in the proposed Order are based on the requirements and
authorities described in this section.

A. Legal Authorities

This Order is issued pursuant to CWA section 4.02 and implementing regulations adopted

by the USEPA and Chapter 5.5, Division 7 of the California Water Code (CWC)

(commencing with section 13370). It shall serve as an NPDES permit for point source
discharges from this facility to surface waters. This Order also serves as Waste Discharge
Requirements (WDRs) pursuant to CWC article 4, chapter 4, division 7 (commencing with

section 13260). -

B. California Environmental Quality Act (CEQA)

Under CWC section 13389, this action to adopt an NPDES permit is exempt from the
provisions of CEQA, Public Resources Code sections 21100 through 21177.

Attachment F — Fact Sheét

F-4




NPDES NO. CA0037753 ‘
Sanitary District #5 of Marin County v ORDER NO. R2-2008-0057
Wastewater Treatment Plant JULY 9, 2008

C. State and Federal Regulations, Policies, and Plans

1.

Water Quality Control Plans. The Water Quality Control Plan for the San
Francisco Bay Basin (the Basin Plan) is the Regional Water Board’s master water
quality control planning document. It designates beneficial uses and water quality
objectives for waters of the State, including surface waters and groundwater. It also
includes programs of implementation to achieve water quality objectives. The Basin
Plan was adopted by the Regional Water Board and approved by the State Water

Resources Control Board, U.S. EPA, and the Office of Administrative Law, as

required.
Requirements of this Order implement the Basin Plan.

Thermal Plan. The State Water Board adopted a Water Quality Control Plan for
Control of Temperature in the Coastal and Interstate Water and Enclosed Bays and
Estuaries of California (Thermal Plan) on May 18, 1972, and amended this plan on
September 18, 1975. This plan contains WQOs for coastal and interstate surface
waters as well as enclosed bays and estuaries. The Treatment Plant discharges to
Central San Francisco Bay, which is defined as an enclosed bay by the Thermal
Plan. Requirements of this Order implement the Thermal Plan, which states that for
existing discharges to enclosed bays, elevated temperature waste discharges shall
comply with limitations necessary to ensure protection of beneficial uses.

National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted
the NTR on December 22, 1992, and amended it on May 4, 1995, and November 9,
1999. About forty criteria in the NTR applied in California. On May 18, 2000,
USEPA adopted the CTR. The CTR promulgated new toxics criteria for California
and, in addition, incorporated the previously adopted NTR criteria that were
applicable in the state. The CTR was amended on February 13, 2001. These rules
contain water quality criteria for priority toxic pollutants, which are applicable to the
Central San Francisco Bay.

State Implementation Policy. On March 2, 2000, the State Water Board adopted
the Policy for Implementation of Toxics Standards for Inland Surface Waters,
Enclosed Bays, and Estuaries of California (State Implementation Policy or SIP).
The SIP became effective on April 28, 2000, with respect to the priority pollutant
criteria promulgated for California by the USEPA through the NTR and to the priority
pollutant objectives established by the Regional Water Board in the Basin Plan. The
SIP became effective on May 18, 2000 with respect to the priority pollutant criteria